
1/10 

VERSION# 24-05-10



2/10 



3/10 



4/10 



5/10 

OVAL COCKTAIL TABLE 

PARTS 

1 2 3 

 TABLE TOP  BOTTOM  LEGS 
 1pc.  1pc.  4pcs. 

HARDWARE 

A B C 

ALLEN  WRENCH  BOLT Ø  5/16 “x 1 -1/2”  LOCK WASHER Ø  5/16 “ 
      1pc.       16 pcs.  16pcs. 

D 

 FLAT WASHER  5/16”*19mm 

 16 pcs. 



6/10 

 EXPLODED



7/10 



8/10 

ASSEMBLY INSTRUCTIONS 

1 Part #1 x 1pc 
 Part #3 x 4pcs 
 Hardware # A x 1pc 
 Hardware # B x 8pcs 
 Hardware # C x 8pcs 
 Hardware # D x 8pcs 

Align the Legs (#3) to the Table Top (#1). Secure by using Bolt (#B) with 
Lock Washer (#C) and Flat washer (#D) Allen wrench(#A). 



9/10 

ASSEMBLY INSTRUCTIONS 

2 Part #2 x 1pc 
 Part #3 x 4pcs 
 Hardware # A x 1pc 
 Hardware # B x 8pcs 
 Hardware # C x 8pcs 
 Hardware # D x 8pcs 

Align the Bottom (#2) to the Legs(#3). Secure by using Bolt (#B) with 
Lock Washer (#C) and Flat washer (#D) Allen wrench(#A). 



ASSEMBLY INSTRUCTIONS 

4 

This product is intended for RESIDENTIAL USE ONLY and not for commercial use.

10/10 



1/10 



2/10 



3/10 



4/10 



5/10 

ROUND END TABLE 

PARTS 

1 2 3 

 TABLE TOP  BOTTOM  LEGS 
 1pc.  1pc.  4pcs. 

HARDWARE 

A B C 

ALLEN  WRENCH  BOLT Ø  5/16 “x 1 -1/2”  LOCK WASHER Ø  5/16 “ 
      1pc.            8 pcs.       8pcs. 

D 

 FLAT WASHER  5/16”*19mm 

 8 pcs. 



6/10 

 EXPLODED  VIEW



7/10 



8/10 

ASSEMBLY INSTRUCTIONS 

1 Part #1 x 1pc 
 Part #3 x 3pcs 
 Hardware # A x 1pc 
 Hardware # B x 3pcs 
 Hardware # C x 3pcs 
 Hardware # D x 3pcs 

Align the Legs (#3) to the Table Top (#1). Secure by using Bolt (#B) with 
Lock Washer (#C) and Flat washer (#D) Allen wrench(#A). 



9/10 

ASSEMBLY INSTRUCTIONS 

2 Part #1 x 1pc 
 Part #2 x 1pc 
 Part #3 x 1pc 
 Hardware # A x 1pc 
 Hardware # B x 5pcs 
 Hardware # C x 5pcs 
 Hardware # D x 5pcs 

Align the Bottom (#2) to the Legs(#3). Secure by using Bolt (#B) with 
Lock Washer (#C) and Flat washer (#D) Allen wrench(#A). 



ASSEMBLY INSTRUCTIONS 

4 

This product is intended for RESIDENTIAL USE ONLY and not for commercial use.

10 /10 


	49004-Serie_Oval_Coffee_Table_Assembly_Instruction.pdf (p.1-10)
	49004-Serie_End_Table_Assembly_Instruction.pdf (p.11-20)

